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RTFRABR S aEr Bk, BHEPERBLEEEP AT (The following samples was/were submitted and
identified by/on behalf of the client as) :

¥ 5% % A% (Sample Description) i UHERBR UERS £ % 44 (ETHYLENE-VINYL ACETATE COPOLYMER (EVA))
e m A FE (Style/Item No.) : UE629; UE630; UE631; UE632; UE659; UE508; UE510; UE612-04; UE633;

UE638-04; UE639-04; UE649-04; UE653-04; UE634-04; UE654-04;
UE647-04; UE3330; UE2818

4 B # (Sample Receiving Date) : 2008/12/05
X B M) (Testing Period) : 2008/12/05 TO 2008/12/12
A3 E K (Test Requested) : %P2 RoHS 2002/95/EC R HEME L5455 %K. (In accordance with the RoHS

Directive 2002/95/EC, and its amendment directives).

X F 7k (Test Method) : A FIEC 62321/2nd CDV (111/95/CDV)Z 7:42:]. (With reference to IEC
62321/2nd CDV (111/95/CDV). Procedures for the Determination of Levels

of Regulated Substances in Electrotechnical Products).

(1) ﬁ]m»ﬁl%i TR TGt ﬁ§ S48 4% . / Determination of Cadmium

by ICP-AES.

(2) ARBREBASTHERT BRI LEIEENSESE. / Determination of Lead by
ICP-AES.

(3) ﬁ]NQK:%E TR TGt ﬁ§ SRk 4F . / Determination of Mercury
by ICP-AES.

(4) 4HHEL BT 2D, RUV-VISKR <1845 48 . / Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis
Spectrometry.

(5) RRABRATR/ B A BARA 5 R K An 5 RW KB S F . / Determination of
PBB and PBDE by GC/MS.

B R4 R (Test Results) : HATF—18 (Please refer to next pages).
473 (Conclusion) : o RIFEP PTIRBAR S 09X R, FEARoHS(2002/95/EC) R HAE 2542 B K

(Based on the performed tests on submitted samples, the test results are
compliant with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments) .

Signed for and on behalf of
SGS TAIWAN LTD,
Chemical Laboratory — Taipei
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KR (Test Results) E42(Unit): mg/kg

RKAEE U B~ S % (Result) R -R RoHS
Method # [RAE e
(Test Items) (Refer to) No.1 (MDL) (Limit)
$% / Cadmium (Cd) a n.d. 2 100
45 / Lead (Pb) (2) n.d. 2 1000
x® / Mercury (Hg) (3) n.d. 2 1000
~184% / Hexavalent Chromium Cr(VI) by (4) n.d. 2 1000
alkaline extraction
% AW X4A / Sum of PBBs n.d. - 1000
— &M X / Monobromobiphenyl n.d. 5 -
&K / Dibromobiphenyl n.d. 5 -
ZAWR / Tribromobiphenyl n.d. 5 -
V9EHER / Tetrabromobiphenyl n.d. 5 -
ERTEK / Pentabromobiphenyl n.d. 5 -
SSUBMER / Hexabromobiphenyl n.d. 5 -
LRERK / Heptabromobiphenyl n.d. 5 -
ANEBER / Octabromobiphenyl n.d. 5 -
LR X / Nonabromobiphenyl n.d. 5 -
+i8HE 2K / Decabromobiphenyl n.d. 5 -
% AW XB 4 / Sum of PBDEs ) n.d. - 1000
— B K& / Monobromodiphenyl ether n.d. 5 -
Z 8B4 K8k / Dibromodiphenyl ether n.d. 5 -
ZJAWEREX / Tribromodiphenyl ether n.d. 5 -
V9 LT KBk / Tetrabromodiphenyl ether n.d. 5 -
BATEREE / Pentabromodiphenyl ether n.d. 5 -
SNRBE KB / Hexabromodiphenyl ether n.d. 5 -
iAW REX / Heptabromodiphenyl ether n.d. 5 -
NiRBERE: / Octabromodiphenyl ether n.d. 5 -
LA RE / Nonabromodiphenyl ether n.d. 5 -
+ 80 KBk / Decabromodiphenyl ether n.d. 5 -
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.o

93X {2 Hh ik (TEST PART DESCRIPTION):
NO.1 : X% o0& BBk (TRANSLUCENT PLASTIC PELLETS)

#3E (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (*#ﬁﬂ:‘.)
3. MDL = Method Detection Limit (77 kA8 4% R4E)
4. "-" = Not Regulated (SEHLAL(E)

H 21 (Date):

2008/12/12

:ﬁﬁ(Page): 3 of 6
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1) ARIBRT 09 RAL B AR > b LR AEM - (S RRIR 7 &R ) [ These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) MFRAEB : #A1% / Name of the person who made measurement: Climbgreat Yang

3)

MAARTARBER

| 4 B / Cutting - Preparation

v

AR mFE / Sample Measurement

/ Name of the person in charge of measurement: Troy Chang

A 4

4% Pb ~ 43 Cd

#& Hg
v

. 6+
~{&4 Cr
v

TRART Bl 5 094 H ok il & 09 BRIEAT I
ft(4m T & A7) / Acid digestion by suitable

B ) SRR AR A
Microwave digestion with

A

_|

A

| &%k | Solution |

acid depended on different sample HNO s/HCI/HF
material (as below table)
v
# % / Filtration l_
\ 4

| %5 /Residue |

v

Aol gL 1Add
appropriate amount of
digestion reagent

!

AR B A E IR AT
{3 B [ Heat to
appropriate
temperature to extract

1) iEekik /
Alkali Fusion

v

2) BEUER |
HClI to dissolve

| &

S S F R TSR | ICP-AES

:

£ S H | Sample Material

#1uB: w8 %8 | Digestion Acid

Steel, copper, aluminum, solder

Ik, RhER, B, QRE FRK/
Aqua regia, HNO3, HCI, HF, H,O,

3% 3% | Glass

Hi#g, 8 A8 / HNOJHF

&, 48, b, E
Gold, platinum, palladium, ceramic

X /K / Aqua regia

4% | Silver

Iz#]ﬁi / HNO3

i [ Plastic

EE, LA e, HE
H2S04, HO,, HNO3, HCI

# 48 / Others

IRNALAT B 2 R AT |
Any acid to total digestion

BEE RS
Cool, filter digestate
through filter

'

N EREE | Add
diphenyl-carbazide for
color development

A 4

PEI-T LK%
& BRI
540 nm #yBIE |
measure the
absorbance at 540 nm
by UV-VIS
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% aB %/ % RSk 54742 E | PBB/PBDE analytical FLOW CHART

1) AlRAAEB : $55,#% / Name of the person who made measurement: Roman Wong
2) AR EFABI%E / Name of the person in charge of measurement: Shinjyh Chen

# R X A42 /[ First testing process ——»

BIEM #4254 / Optiona
B3R 42 & | Confirmation p

| screen process .....cccuus

rocess —.— »

Sample / #.&

v

Sample pretreatment / #; &% AT j& 32

v

Screen analysis / #1 & 5-#7

v

Sample extraction #5 & 3 B/
Soxhlet method % X,z Btk

T
v

Concentrate/Dilute Extracted solution
3R IR Ya AR
1
\ 4
Filter / —{—Hxl& /}‘g

T
v

Analysis by GC/MS /

R8T H AR AT
T
v

Issue Report #3748 %
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** 4R LR (End of Report) **
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